

Test Certificate



This certificate confirms that the

Bench – Waldo/45 2850x280x450

Supplied by

James Burleigh Ltd

has been tested at FIRA International Limited and successfully satisfied the selected requirements from:

BS EN 16139: 2013 Test Level 1*

*Excluding Information for Use.

Report reference: TSSSEF75305

SIGNATURE

Lee Haines

POSITION

Section Head - Structural Testing

CERTIFICATE DATE

19 September 2017

For and on behalf of FIRA INTERNATIONAL LIMITED



Part of the Exova Group

This certificate only relates to the sample(s) supplied and tested at the time. Re-testing at intervals is recommended and should be subject to agreement between the supplier and the purchaser.